
AGENDA 

THE GULF CONSORTIUM 
Executive Committee Meeting 

January 25, 2024; 4:30 p.m. Eastern 

GoToMeeting 
https://meet.goto.com/615887485  

United States: +1 (408) 650-3123  
Access Code: 615-887-485 

if you have trouble with that link go here and input the 9 digit meeting code 615887485… 
https://www.goto.com/meeting/join  

Committee Members 
Chair - Commissioner Chris Constance (Charlotte), Vice-chair - Commissioner John Meeks (Levy), 

Secretary/Treasurer - Commissioner Jack Mariano (Pasco), Commissioner Robert Bender 
(Escambia), David Edwards (Wakulla) 

Alternate Committee Members:  
Commissioner Charlie Justice (Pinellas) 

Staff 
Valerie Seidel, Dan Dourte, Richard Bernier, Amy Bainbridge (The Balmoral Group) 
[...]
• All projects, programs, and activities included in the SEP are based on and/or informed
by the Best Available Science as defined in the RESTORE Act.

43



Public Participation Statement 
• The draft FL SEP Amendment 6 was delivered by email on 12/7/2023 to the Gulf 

Consortium Board of Directors, County personnel, industry stakeholders, Florida state 
agencies (including Florida Department of Environmental Protection and Florida Fish and 
Wildlife Conservation Commission), and conservation organizations (more than 100 
people). The draft FL SEP Amendment 6 was presented in two public meetings on 
12/14/2023. During these meetings the content of the amendment was described and 
comments were invited. The draft FL SEP Amendment 6 was posted on the Gulf 
Consortium website (https://www.gulfconsortium.org/) and the link to a comment portal 
(insert link here) was provided in the email delivery described above. In the email message 
to County commissioners, County staff working on RESTORE efforts, DEP, FWC and 
NWF, it was requested that the amendment be forwarded along to other interested 
stakeholders for comments. 

Financial Integrity 
• The Consortium is the legal entity in Florida responsible for implementation of this Florida 

SEP amendment, and will be the direct recipient of grant funds disbursed by the Council 
to the State of Florida pursuant to the Spill Impact Component of the RESTORE Act. The 
full original SEP (https://www.gulfconsortium.org/state-expenditure-plan) should be 
referred to for additional detail on the financial integrity of the Gulf Consortium. 

• Projects described in the SEP will be carried out by the Consortium Counties acting as 
subrecipients to the Gulf Consortium.  The Gulf Consortium has a formalized risk 
assessment process in place to assess the capabilities of subrecipients to implement 
activities in the Plan consistent with the requirements of 2 CFR Part 200, including the 
subrecipient risk evaluation in 2 CFR 200.331(b). Regarding the process for assessing 
subrecipient capabilities, the Gulf Consortium will document that the Consortium’s 
counties which use their own subrecipients to implement SEP activities will assess the 
capabilities of those sub-subrecipients consistent with the requirements in 2 CFR Part 
200, including the subrecipient risk evaluation in 2 CFR 200.331(b).  

Overall Consistency with the Goals and Objectives of the 
Comprehensive Plan 

• The process for goal development and the consistency of Florida SEP activities with the 
Council Comprehensive Plan is described in detail in the Florida SEP. This SEP 
amendment is fully consistent with, and furthers, the Council’s Comprehensive Plan. The 
projects, programs, and activities proposed in this Florida SEP amendment were 
nominated through a county-driven process.   

Compliance with 25 Percent Infrastructure Limitation 
In accordance with Section 4.2.2 of the Council’s SEP Guidelines, the State of Florida hereby 

44

https://www.gulfconsortium.org/
https://www.gulfconsortium.org/state-expenditure-plan


certifies that the proposed projects, programs, and activities described in Section V of this SEP 
comply with the 25 percent infrastructure limitation. For SEP purposes, the term “infrastructure” 
has the same meaning as provided in 31 Code of Federal Regulations (CFR) Section 34.2. The 
25 percent infrastructure limitation is defined in the RESTORE Act, 33 U.S.C. Section 
1321(t)(3)(B)(ii). This provision states that not more than 25 percent of the allocated Spill Impact 
Component funds may be used by a State for infrastructure projects for RESTORE Act Eligible 
Activities 6 and 7, which include: 

• Eligible Activity 6: Infrastructure projects benefiting the economy or ecological resources,
including port infrastructure, and

• Eligible Activity 7: Coastal flood protection and related infrastructure.

This proposed amendment does not meaningfully change the total Gulf Consortium project 
infrastructure cost. The expansion in scope of Pasco County’s project 15-9 (Eligible Activity 6 as 
a primary activity) is offset by the removal of Bucket 3 funding from Pasco County’s other 
project which had infrastructure cost associated with them.  

SEP Project Cost and/or Scope Changes 
The projects and/or programs in a State Expenditure Plan (SEP) may need to be modified in the 
future in response to a range of factors including cost, engineering and design, permitting, and 
other considerations. In some cases, such changes will warrant an amendment to the SEP, 
including public review and input. In other cases, such changes can be made at the discretion of 
the SEP sponsor without the need for a SEP amendment.  

A SEP amendment is not required for a cost change to an approved SEP project or program if (i) 
the cost change does not affect the overall scope or objective of the given project or program, 
and (ii) funding is available within the total amount approved for the SEP (including amendments). 
For example, if the cost of a boat ramp increases due to increased construction costs but the 
scope of the project would not materially change and the total approved SEP funding would not 
change, then a SEP amendment would generally not be required. Similarly, if a proposed 
construction cost saving would not result in a material change to the overall project scope or 
objective, an amendment would not be required. 

In some cases, however, increasing the funds for one SEP project or program may require 
decreasing the scope of other SEP projects or programs. If the reallocation of funds from one or 
more SEP projects or programs to another results in a material (more than minor) change in the 
overall scope or objective of the project(s) or program(s) from which funds are taken, then a SEP 
amendment is required. If the proposed cost change requires additional funding above and 
beyond the total amount approved in the SEP and any amendments, it too requires a SEP 
amendment, regardless of whether there is a material change in the overall scope or objective of 
the given project or program.  

The following section is for completely new projects only. For projects currently in the SEP 
that need scope changes or other revisions, see the section titled “SEP project timing and cost 
revisions and scope changes.” 

45



Proposed Projects, Programs, and Activities 

PROJECT DESCRIPTION – WEST PORT WATER RECLAMATION EXPANSION PROJECT 

This project involves the expansion of the West Port 
Water Reclamation Facility (WRF) located at 15005 
Cattle Dock Point Road in Port Charlotte, Florida. 
Figure 1 shows the location of the WRF, which 
encompasses approximately 97 acres of land. 
Functioning as an activated sludge treatment facility, 
the West Port WRF holds a significant rating of 1.2 
million gallons per day (MGD), based on annual 
average design flow (Charlotte County, 2023). The 
facility plays a crucial role in serving the West 
County area. 

The West Port WRF is permitted to distribute 
reclaimed-quality water to unrestricted public-
access reuse sites and inject into a deep well 
injection system. To ensure operational continuity, two diesel-powered emergency generators, 
equipped with Automatic Transfer Switches (ATSs), are in place to provide standby power when 
needed. The treatment process includes screening and aeration, clarification, filtration, and 
disinfection using 12% sodium hypochlorite bleach. The effluent undergoes careful management, 
being discharged to reclaimed water sites like golf courses or onsite spray irrigation fields. 
Additionally, there's a contingency plan in place for backup disposal to an onsite deep injection 
well, reinforcing the County’s commitment to a resilient and efficient wastewater treatment 
process. 

Need and Justification 

Since the mid-nineties, the West Port Water Reclamation Facility (WRF) has undergone multiple 
modifications and upgrades under to enhance reliability and facilitate the production of effluent 
for public access reuse. In 2004, the facility's capacity was upgraded to 1.2 million gallons per 
day (MGD), a project that was successfully certified as complete in January 2005. Notably, West 
Port boasts a Class 1 injection well, approved by the Florida Department of Environmental 

PROJECT NO. 20-2 

Charlotte County 
West Port Water Reclamation Facility Expansion 
Project

Figure 1. Project Location

46



Protection for a discharge capacity of 4.75 MGD at a maximum pumping rate of 3,300 gallons per 
minute (gpm) and a maximum injection pressure of 96 psi, with a depth of approximately 1,650 
feet. 
 
As of the end of FY 2022, the average daily flow (AADF) stood at 0.78 MGD, operating at 65 
percent of the plant permit capacity. The Maximum Average Daily Flow (MADF) reached 0.89 
MGD in September 2022, reflecting 68 percent of the plant permit capacity (JonesEdmunds, 
2023). This increase was influenced by wet weather and inflow/infiltration (I/I) to the facility. 
 
Preliminary assessment indicates that the injection wells are undersized in light of current demand 
and growth forecasts. To address this, the County’s short-term objective is to implement flow 
equalization (EQ) with basic screening, starting with raw EQ and incorporating odor control. The 
absence of flow EQ storage for peak-hour flows is a gap that needs to be addressed, and the 
introduction of flow EQ is anticipated to enhance the efficiency and capacity of plant operations 
(JonesEdmunds, 2023). Furthermore, to align with the preferences of the Charlotte County 
Utilities Department (CCU), the addition of another interceptor before the West Port WRF is being 
considered. Given the ongoing upgrade of the access road to West Port, it's imperative to 
incorporate this interceptor before the road becomes more challenging to modify. Currently, 
Charlotte County is in the process of conducting Preliminary Engineering and Feasibility Studies 
to upgrade the facility from 1.2 to 3 MGD, inclusive of Equalization. These upgrades, once 
completed, will significantly enhance plant performance and operational efficiency. 

Purpose and Objectives 

The purpose of the proposed project is to expand the WWTP for demand and growth. Currently 
5,980 households are utilizing the system with an anticipated growth of 1,000 additional 
commercial & residential households by 2024. This project will expand the current treatment 
facility through equipment and operational upgrades, nearly tripling the plant’s current capacity, 
to better serve needs of current residents and keep pace with projected future growth. Benefits 
include a higher quality wastewater treatment service and a wastewater treatment plant that is 
equipped to scale service with future growth demands. 

These objectives are consistent with recommendations laid out in the Charlotte County 2022 - 
2023 Capital Improvements Program and Charlotte County Utilities Department 2022 Annual 
Report. 

Project Components: 

Construction will be completed in a single phase over four years with monitoring occurring 
throughout the life of the project. Project components include: 

• Flow Equalization  
• Headworks Structure 
• Flow Splitter 
• Oxidation Ditches/Other Biological Treatment System 
• Secondary Clarifiers 

47



• RAS/WAS Pumping Station
• Filters
• Chlorine Contact Basin
• Plant Drain Collection and Pumping Station System
• Reclaimed High Service Pumping & Storage
• Plant Water Pumping Station
• Chlorination System
• Stormwater Design

Contributions to the Overall Economic and Ecological Recovery of the Gulf 

In addition to enhancing the performance and operational efficiency of the West Port Water 
Reclamation Facility, the planned improvements hold significant benefits for both the community 
and the environment, both during the construction phase and in the long term. The design of the 
improved plant design and construction schedule will be carefully selected and organized around 
the needs of nearly 7,000 future households. The expanded facility will see its capacity increase 
from 1.2 million gallons per day (MGD) to 3 MGD, employing an efficient and reliable treatment 
process tailored to meet the evolving needs of the communities it serves. This enhancement 
involves the implementation of state-of-the-art advanced treatment measures, eliminating odors, 
enhancing facility aesthetics, and reinstating reliability and safety for the aging infrastructure. 

Moreover, the upgraded facility is poised to contribute to a healthier environment through efficient 
building design, optimal materials usage, energy efficiency, and streamlined operations. Careful 
sizing of the facility will result in a smaller footprint, providing a larger buffer for nearby residents 
and businesses. Recognizing the broader environmental impact, the improved wastewater 
treatment plant will play a role in sustainability by refining treatment processes, minimizing pipe 
leakage, and promoting reclamation initiatives for water reuse.  

Eligibility and Statutory Requirements 

This project is consistent with, and addresses, the following RESTORE Act eligible activity: 

• Eligible Activity 6: Infrastructure projects benefiting the economy or ecological resources,
including port infrastructure (primary)

• Eligible Activity 7: Coastal flood protection and related infrastructure
• Eligible Activity 10: Promotion of tourism in the Gulf Coast region, including recreational

fishing

Comprehensive Plans Goals and Objectives 

This project is consistent with, and addresses, the following Comprehensive Plan Goal: 

• Goal 2: Restore Water Quality and Quantity: Restore and protect the water quality and
quantity of the Gulf Coast region’s fresh, estuarine, and marine waters

• Goal 4: Enhance Community Resilience
• Goal 5: Restore and Revitalize the Gulf Economy: Enhance the sustainability and

48



resiliency of the Gulf economy. 

This project is consistent with, and addresses, the following Comprehensive Plan Objective: 

• Objective 2: Restore, Improve, and Protect Water Resources (primary)
• Objective 5: Promote Community Resilience
• Objective 7: Improve Science-Based Decision-Making Processes

Implementing Entities 

The Gulf Consortium with subrecipient Charlotte County will be the implementing entities 
responsible for the construction and success monitoring of the project. 

Best Available Science and Feasibility Assessment 

Charlotte County Utilities (CCU) is a successful program of sewer rehabilitation to reduce 
groundwater infiltration into the collection system. CCU serves nearly 70,000 homes and 
businesses in the Greater Port Charlotte area. There are four current reclamation facilities (Burnt 
Store, East Port, West Port, and Rotonda). 

The West Port Wastewater Treatment Plant Expansion Project (WWTP) is expected to reduce 
nutrient contributions. Advanced Wastewater Treatment will increase as Septic Tanks are 
removed (FDEP 2018).  Expanding Advanced Wastewater Treatment capacity is also consistent 
with the water quality improvement strategies.  

This project is listed in the Charlotte County 2022 - 2023 Capital Improvements Program. 

In addition, research has produced best practices guidance on site selection, design features, 
and construction methods, criteria that are now part of the regulations for permitting. Key 
literature that forms the basis for this Charlotte County project are cited below: 

• JonesEdmunds. (2023). Charlotte County Utilities Department. 2022 Annual Report.
March 2023, Charlotte County, Florida.
https://www.charlottecountyfl.gov/core/fileparse.php/529/urlt/2022-ccu-annual-report.pdf

• JonesEdmunds. (2023). Charlotte County Sewer Master Plan. Charlotte County Utilities
Department. 2017. Charlotte County, Florida.
https://www.charlottecountyfl.gov/core/fileparse.php/523/urlt/charlotte-county-sewer-
master-plan.pdf

• Florida H20 Coalition. (2023). Understanding Underground Injection Control Technology.
https://cleanerwaterforflorida.com/uic-science-